ITEM NO. PART NUMBER Description (Spec) QTY. CARE & MAINTENANCE
- VBR-208 EASE TUBE 32 34" 3 FOR KAY PARK, 1,2, 5, 7 & 8 SERIES BICYCLE RACKS
z Periodically (at least once a year) check to make sure all plastic caps, bolts
2 8VBR-201A TIRE RAIL 96" 4 and nutlg are in place and tight. Replacement parts may be purchased by
" calling Kay Park-Rec Corp.
3 DVBR-1 JLEG | at1-800-553-2476.
4 5082-SA2 MAIN TIRE RACK 96" 2
5 HEX-3/8x4 HEX BOLT 3/8" x 4"
6 LOCKW-3/8 LOCK WASHER 3/8"
7 NUT-3/8 NUT 3/8"
8 ABR-207 SLEEVE
9 HEX-3/8x512 HEX BOLT 3/8"x 5 1/2"
10 HEX-3/8X214 HEX BOLT 3/8"x 2 1/4"

\
h !
\
DETAIL D

@D
Y O

, T"

DETAIL C

A

|

s
o AT
(D

e
o DETAIL B

DESC. 14 DOUBLE VERTICAL BIKE RACK (GALV.TUBE FRAME)

FURN"‘URE LEISURE ING FurnitureLeisure.com PoolFurnitureSupply.com  |MODEL NUMBER. 1162 WT. 174 Ibs
PicnicFurniture.com PicnicTableSupplier.com ;
1.800.213.2401 | SaLES@FURNITURELEISURE.COM ParkTables.com UBrace.com DR&;VN PAVEL |DNE 12/13/2011  Sheet | of 2 SCALE \oNE
Path to Part or Assy - 1162 SNCADDRWGS\Solidworks\Bicycle Racks\ 1 Series J\ Configuration - Rev 0




IMPORTANT: LEAVE THE NUTS LOOSE UNTIL ALL ARE IN PLACE.

SEE ANCHOR KIT DETAIL PAGE IF YOU ARE USING THE ANCHOR KIT #1100

[ TTAcH 8 R
| JATTACH §' RAILS i

SLEEVE
TIRE RAIL 96"

OCK WASHER 3/8"

HEX BOLT 3/8" x 4"

BASE TUBE 32 3/4"

TIRE RAIL 96"

3) ATTACH RACKS.
HEX BOLT 3/8" x 4"

NUT 3/8"
LOCK WASHER 3/8"

HEX BOLT 3/8" x 4"

NUT 3/8"
LOCK WASHER 3/8"
HEX BOLT 3/8" x 4"

LOCK WASHER 3/8"
NUT 3/8"

/ 4) ATTACH THREE ) LEGS AND TOP OF RACK.

IF USING ANCHORS USE
THESE HOLES ON EACH SIDE.

e = o - o = o = s
|
) |
NUT 378"  [DESC. 16" DOUBLE VERTICAL BIKE RACK (GALV.TUBE FRAME)

: LOCK WASHER 3/8" 5
|— e = e == 20 = o o e = —| " " HDDEL NUHBER' | |62 WT' |74 "]s
CONFIDENTIAL DRAWING AND INFORMATION IS NOT TO BE COPIED i HEX BOLT 3/8" x 4 s ! )
OR DISCLOSED TO OTHERS WITHOUT THE CONSENT OF KAY PARK. L | [DRAWN ; SCALE
SPECIFICATIONS ARE SUBJECT TO CHANGE WITHOUT NOTICE. - = - = - = Bl PAVEL DATE 12/13/2011  Sheet 2 of 2 NONE

Fath to Part or Assy - 1142

SANCADDRWGS\Solidworks'Bicycle Racks\1 Series J\

Configuration - STEP1




	1162-2.pdf
	1162-1.pdf

